
 

 
 
 
 
 

 
Transforming Wastewater 

Management for Small Communities  
in the Far North District of NZ  

Evaluating Electrocoagulation Technology as a Future-Fit Solution 

 
 
 
 
 
 
 
 

 
 
 

Report prepared for: Carbon Neutral NZ Trust  
August 2025 

 
 

 

 



 

 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Author:  
 
Darleen Tana (B.Tech (Chem), MBA (Hons)) 
Ngāpuhi, Te Atiawa, Ngā Rauru, Ngāti Porou, Ngāti Awa, Ngāti Kahungunu ki Wairarapa  
 
August 2025 
 
 
 
 
 

Disclaimer: 
The author and Carbon Neutral NZ Trust declare no financial interest in any 
electrocoagulation provider, equipment manufacturer, or wastewater service company. 
This report evaluates electrocoagulation as a class of technologies and does not promote 
[...]
This compliance data was sourced from Far North District Council (FNDC) wastewater treatment plant 
monitoring records, provided in response to an Official Information Act (OIA) request in 2025 

57 
 



 

C. Carbon Neutral NZ Trust 

Introducing the Trust and OraOra Retreat 

Carbon Neutral NZ Trust (CNZ) is a citizen-led organisation with the motto “emit less - sequester 
more", to help New Zealanders measure and reduce emissions through practical, locally 
designed tools. It supports Green House Gas (GHG) offsetting projects that keep benefits close 
to home and has an active presence in Kerikeri and Waiheke. CNZ’s priorities include recognition 
of GHG sequestration through native trees and forests linked to the Emissions Trading Scheme, 
pushing for cleaned wastewater to be diverted from waterways, advancing the shift towards 
multimodal  transport as well as progress New Zealand’s electrification, de-carbonisation and 
ocean sequestration. 
 
CNZ has followed wastewater management practices in the Far North for the last 10 years. In 
2020, founding Trustees in Kerikeri improved their septic tank system with an Electrocoagulation 
(EC) unit not only to treat the wastewater, but also to recover resources (nutrients and irrigation 
water) from the wastewater of five households at their property in KeriKeri, as well as to protect 
the water of the KeriKeri River. This experience demonstrated firsthand that EC is not simply a 
treatment technology, but a potential enabler of circular infrastructure. The system consistently 
produced nutrient-rich water for land application and supported seasonal food cultivation on-site. 
These outcomes prompted further interest in EC’s viability for other rural and small-scale 
communities in the Far North, particularly where discharges to water are culturally unacceptable 
and land-based reuse offers both ecological and economic value. 
 
In the intervening years, CNZ has followed the improved evolution of EC capability throughout 
the Far North District and subsequently commissioned this study to enable a wider 
understanding of wastewater treatment possibilities for communities living rurally, in 
papakainga (communal housing), or those living in general isolation of municipal reticulated 
water and waste water systems. 
 
CNZ also considers that the best decisions are those where meaningful consultation within the 
community has taken place and that particular regard must be given to tirohanga ao Māori (a 
Māori world view) or what might be expressed as a more holistic, regenerative 
manner which is closer to what mother nature might intend. 
 
We have a myriad of ways to express our perspectives of water, waste and the environment. Iwi 
Māori (Māori tribal collectives) will talk in terms of mauri (life force) and kaitiakitanga 
(responsibility to care). Wastewater specialists will talk in terms of water chemistry, and 
marginal cost of treatment. Community members might talk more straightforwardly in terms of 
how it looks or smells. 
 
Carbon Neutral NZ Trust therefore hopes that this work will help to empower communities and 
Iwi Māori to advocate more effectively for water treatment in their own rohe, or area. 

 

 

58 
 



 

Table C.1: Nutrient Removal Performance: OraOra Retreat (Kerikeri) 

OraOra Retreat operates a live, continuously flowing EC system. Sampling in 2021, 2024 and 2025 
shows consistent separation of nutrient-rich and low-nutrient streams. This supports resource 
recovery and discharge to land. 

 

Parameter 
16/11/2021  14/03/2024  05/05/2025  

Fertiliser Irrigation Fertiliser Irrigation Fertiliser Irrigation 

pH 7.2 7.3 7.2 7.4 6.90 6.85 

NH₄⁺ (mg/L) 310.0 8.1 370.0 6.7 89.0 6.7 

NO₃⁻ (mg/L) 6,700.0 1.5 7,100.0 0.6 140.0 <0.5 

PO₄³⁻ (mg/L) 900.0 0.5 98.0 0.2 210.0 <0.2 

K⁺ (mg/L) 315.0 0.3 470.0 0.0 245.0 — 

Fe (mg/L) — — — — 143.0 0.15 

E. coli 
(CFU/100mL) 

— — — <1 <100 <1 

Faecal coliforms — — — <1 <100 <1 

 
Data Source: The Far North Lab (reports provided by Carbon Neutral NZ Trust)  

59 
 



 

D. Operational and Cost Performance: EC vs 
Conventional Systems 
This appendix presents comparative pollutant removal performance; cost, energy, and operational 
metrics for electrocoagulation (EC) versus conventional biological wastewater treatment systems. 
Data is drawn from international pilot studies, council infrastructure assessments, and field 
deployments such as OraOra Retreat. 

Table D.1. Pollutant Removal Performance: Electrocoagulation vs 
Conventional Wastewater Treatment 

Pollutant Type Electrocoagulation (EC) Conventional Biomechanical Methods 

Suspended Solids 
& Turbidity 

Very high removal (up to 99% TSS)49 Moderate to high via sedimentation and 
filtration50 

Organics 
(BOD/COD) 

High; up to 90% removal via flocculation 
and oxidation51 

Moderate to high, depending on system 
health and oxygenation52 

Ammoniacal 
Nitrogen (NH₄⁺) 

Average 60 % NH₄⁺-N removal in Taipa 
2018 batch EC and OraOra continuous 
flow pilots under local wastewater 
conditions 

Moderate via nitrification/denitrification 

Nitrates (NO₃⁻) >80% NO₃⁻-N removal in Taipa 2018 
batch EC and OraOra continuous flow 
pilots under local wastewater conditions 

Moderate; effective denitrification in 
well-maintained systems 

Phosphorus (P) >90% removal. High efficiency with Al 
or Fe electrodes through chemical 
precipitation51 

Moderate; relies on sedimentation and 
plant uptake52 

Contaminants of 
Emerging 
Concern (CECs) 

Effective for some CECs (e.g. up to 
99% for pharmaceuticals, illicit drugs, 
EDCs)52 

Low to moderate; removal varies by 
compound and conditions53 

53 Coxon et al (2023). Review of Contaminants of Potential Human Health Concern in Wastewater and 
Stormwater. ESR. 

52 Silva et al (2023). Electrocoagulation for the Removal of Pharmaceuticals, Personal Care Products, 
Endocrine Disruptors and Illicit Drugs from Wastewater. Separations, 10(7), 337 

51 Nguyen et al. (2016). Can Electrocoagulation Remove Phosphorus from Municipal Wastewater? 
Science of the Total Environment, 563–564, 549–56. 

50 Tchobanoglous et al (2014). Wastewater Engineering: Treatment and Resource Recovery. 5th ed. 
McGraw-Hill. 

49 Barrera-Díaz et al. (2012). Electrochemical Treatment Applied to Food-Processing Wastewater. 
Industrial & Engineering Chemistry Research, 45(1), 34–38. 

60 
 



 

Pollutant Type Electrocoagulation (EC) Conventional Biomechanical Methods 

PFAS Low removal; requires post-treatment 
(e.g. activated carbon or AOPs)54 

Very low; conventional systems largely 
ineffective55 

Endocrine 
Disrupting 
Chemicals (EDCs) 

High (80 % to 99 % current density 
10–30 mA/cm², and 10–30 min contact 
time54 

Low to moderate; incomplete breakdown in 
standard treatment 

Microplastics Removal efficiencies > 95 % for PP and 
PS microplastics using Fe electrodes, 
pH 7, 15–20 mA/cm², 15–20 min 
contact time56 

Low to moderate; partial entrapment in 
sludge, but fine particles pass through57 

Pathogens 
(bacteria, 
protozoa) 

Removal efficiencies typically 90–100 % 
using Al or Fe electrodes, pH 6–8, 
10–20 mA/cm², and 5–20 min contact 
time58 

Moderate; some removal via sedimentation 
and biological filtration59 

Viruses (e.g. 
Norovirus) 

Surrogate virus removal 90–99+ % 
under optimal EC conditions with Al or 
Fe electrodes, pH 6.5–7.5, 15–30 
mA/cm², and 10–30 min contact time60 

Moderate; sedimentation-based with wide 
variability61 

 

 

61 Coxon et al. (2023). Review of Contaminants of Potential Human Health Concern in Wastewater 
and Stormwater. ESR 

60 Ghernaout, D. (2019). Virus Removal by Electrocoagulation and Electrooxidation: New Findings 
and Future Trends. Open Access Library Journal, 6, 1–17 

59 Judd, S. (2006). The MBR Book: Principles and Applications of Membrane Bioreactors for Water 
and Wastewater Treatment. Elsevier 

58 Ghernaout, D. (2019). Disinfecting Water: Electrocoagulation as an Efficient Process. Applied 
Engineering, 3(4), 60–68. 

57Lares et al  (2018). Occurrence, identification and removal of microplastic particles and fibers in 
conventional activated sludge process and advanced MBR technology. Water Research, 133, 
236–246 

56 Shen,et al (2022). Efficient removal of microplastics from wastewater by an electrocoagulation 
process. Chemical Engineering Journal, 428, 131161. 

55 UNEP Environmental Effects Assessment Panel. (2016). Sources, fates, toxicity, and risks of 
trifluoroacetic acid and its salts and other short‑chain per‑ and polyfluoroalkyl substances. Journal of 
Toxicology and Environmental Health, Part B, 19:S45–S68 

54 Liu et al. (2023). Periodically reversing electrocoagulation technique for removal of long and 
short‑chain PFAS contaminants simultaneously from natural water matrices. (Accepted manuscript on 
ScienceDirect.) 

61 
 



 

Table D.2: Detailed Performance Comparison: EC vs Conventional 
Systems 

Criteria Electrocoagulation (EC) Conventional Biological Systems 

Capital Cost Medium – modular; scalable Low – simple ponds, high cost at scale 

Operating Cost 

Turkey (3,500 m³/day): $0.44–$0.52/m³​
 
OraOra Retreat (~1.2 m³/day): 
$0.30–$0.33/m³​
 
NIWA (2019) – Small: 548 m³/day @ 
$0.33/m³ 
 
NIWA (2019) – Large: 20,000 m³/day @ 
$0.21/m³ 

$0.60–$1.20/m³ 

Energy Use 
 Butler (2011): 0.3 and 0.6 kWh/m³  
 
NIWA (2019): ~1 kWh/m³ 

0.6–1.5 kWh/m³ (if aerated)62 

Sludge Generation Low – inert, dewaterable63 High – pathogen-rich biosludge 

Maintenance 
Requirements 

Moderate – basic cleaning, electrode 
replacement High – often requires specialist input64 

Skill / Training 
Required 

Moderate – basic technical training 
needed 

Low – often managed by council 
contractors65 

Climate Sensitivity Low – works in wide temperature ranges High – biological processes degrade in 
cold climates66 

Adaptability to Load 
Change 

High – easily tuned via voltage/current 
settings67 Moderate – sensitive to overloading 

Footprint Required68 Small – containerised options (<10 m² for 
6 households) 

Large – ponds/wetlands may need 
>2,000 m² 

Treatment Time Fast – minutes to hours Slow – days to weeks 

Remote Monitoring Easily integrated 
SCADA-compatible Often not supported 

68 Refers to legacy pond-based treatment systems where biological processing occurs within the 
pond. Not to be confused with pre-treatment settlement ponds used alongside electrocoagulation 

67 Ghernaout et al (2011). Ferric Chloride and Alum as Coagulants in Wastewater Treatment: A 
Review. Desalination, 252(1–3), 1–12. 

66 Metcalf & Eddy, Inc. (2014). Wastewater Engineering: Treatment and Resource Recovery (5th ed.). 
McGraw-Hill Education. 

65 UNESCO-IHE. (n.d.). Training Manuals for Decentralised Wastewater Management. 

64 United States Environmental Protection Agency. (2019). Membrane Bioreactors for Wastewater 
Treatment (EPA Report 832-F-19-XXX). 

63 Barrera-Díaz, C. et al. (2012). Electrochemical Treatment Applied to Food-Processing Wastewater. 
Industrial & Engineering Chemistry Research, 45(1), 34–38. 

62 Judd, S. (2006). The MBR Book: Principles and Applications of Membrane Bioreactors for Water 
and Wastewater Treatment. Elsevier. 

62 
 



 

Criteria Electrocoagulation (EC) Conventional Biological Systems 

Scalability High – modular for 3 to 10,000+ people Low to moderate – large systems hard to 
downscale 

Suitability for 
Decentralised Use 

Strong – designed for local or off-grid 
deployment 

Weak – designed for centralised 
networks 

Land Footprint Low - settlement/storage capacity needed 
for pre- and post-treatment Large 

 

 

63 
 



 

 

 

 

 

 

 

 

 

 

APPENDICES E-G: References  
 

 
 

 

64 
 



 

E. References 

Reports and Policy Documents 

Ballance Agri-Nutrients. (2024). Product Catalogue and Regional Pricing. 

BECA Ltd. (2020). Electrocoagulation Wastewater Treatment Plan: Evaluation for Taipā 
Wastewater Treatment Plant. Prepared for Far North District Council. 

BECA (2022) “Whakawhanaungatanga. Rawene Workshop #1”. Presentation to 
stakeholders. 24 November 2022. 

Carbon Neutral NZ Trust. (2025, March 1). Transcript: Community Field Visit to Rāwene 
Wastewater Treatment Site. Unpublished internal document. 

Department of Internal Affairs. (2005). Tourism Demand Subsidy Scheme – Criteria 
Announced, March. 
 
Department of Internal Affairs (2021) Three Waters Reform Programme: Overview and 
Investment Pathways. Wellington: Te Tari Taiwhenua 
 
Far North District Council. (n.d.). Kerikeri Wastewater Treatment Plant. Retrieved 4/7/2025, 
https://www.fndc.govt.nz/Your-council/Policies-bylaws-and-strategies/projects/kerikeri-waste
water-treatment-plant 

Harrison Grierson. (2020). Kaitaia and Kaikohe WWTP Options Assessment. Report for Far 
North District Council. Project No: 1014-147856-01. 

International Renewable Energy Agency (IRENA). (2020). Biogas for Wastewater Treatment 
Plants: Renewable Energy Technologies Report. Abu Dhabi: IRENA. 

Local Government Funding Agency (2024) "Update: Local Water Done Well and Additional 
Financing for High Growth Councils."  

Metcalf & Eddy, Inc. (2014). Wastewater Engineering: Treatment and Resource Recovery 
(5th ed.). McGraw-Hill Education. 

Ministry for the Environment. (2020). National Policy Statement for Freshwater Management 
(NPS-FM). 

Ministry for the Environment. (2002). The New Zealand Waste Strategy: Towards Zero 
Waste and a Sustainable New Zealand. 
 
Ministry for the Environment (2023) Climate Adaptation and Infrastructure Strategy: Enabling 
Low-Carbon Wastewater. Wellington: MfE 
 
Ministry of Health. (2002). Sanitary Works Subsidy Scheme: Information for Local 
Authorities. Wellington. 
 
Ministry for Primary Industries (2022) Supporting the Circular Bioeconomy: Nutrient 
Recovery Opportunities in Primary Sectors. Wellington: MPI 
 

65 
 



 

National Institute of Water and Atmospheric Research. (2019). Electrocoagulation of 
Wastewater Treatment Pond Effluent, prepared for FNDC 
 
New Zealand Infrastructure Commission.(2024). Financing Water Infrastructure: Trends and 
Options. Wellington: Te Waihanga 
 
Northland Regional Council (2020). Council Meeting: Public Forum – Petition from Hokianga 
Environmental Forum, Item 3.0, 21 July. Document ID: A1332672 

Northland Regional Council. (2023). Combined Report and Decision of Independent Hearing 
Commissioners – Ōmāpere WWTP Consent Hearing. 

Russell McVeagh (2021) “Three Waters: Government announces $2.5 billion package to 
support local government transition,” news release, 16 July. 

SWAN Forum. (2022). Smart Water Networks Overview: Global Utility Trends. 

United Nations Environment Programme (UNEP). (2021). Sanitation, Wastewater 
Management and Sustainability: From Waste Disposal to Resource Recovery (2nd ed.). 
Nairobi: UNEP. 

United Nations Environment Programme (UNEP) & GRID-Arendal. (2023). Wastewater: 
Turning Problem to Solution. Nairobi. 

UNEP Environmental Effects Assessment Panel. (2016). Sources, fates, toxicity, and risks of 
trifluoroacetic acid and its salts and other short‑chain per‑ and polyfluoroalkyl substances. 
Journal of Toxicology and Environmental Health, Part B, 19:S45–S68 

UNESCO-IHE. (n.d.). Training Manuals for Decentralised Wastewater Management. 

UNICEF. (2018). Cost Estimation for Septic System Installation in Low-Income and Rural 
Settings. New York: UNICEF Water & Sanitation Programme. 

United States Environmental Protection Agency. (2019). Membrane Bioreactors for 
Wastewater Treatment (EPA Report 832-F-19-XXX). 

United States Environmental Protection Agency. (2020). Combined Wastewater Treatment 
Systems for Small and Decentralized Communities. Office of Water. 

Water Environment Federation. (2021). Costs of Membrane Technologies for Wastewater 
and Reuse Applications. WEF Manual of Practice No. 34. 

Water Research Foundation. (2021). Hybrid Wastewater Systems: Performance, Costs, and 
Decision Frameworks. Project No. 4962. Denver, CO: WRF. 

Water Services Authority | Te Taumata Arowai (2025) “National Wastewater Environmental 